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DATE . 118.06.2022
CERTIFICATE OF ANALYSIS RED -
REQ. NO. 1 15Q-220614/2211
SAMPLE NO. | : [S-220614/2211 : 1
AL SULAITI TRADING AND MARINE SERVICE W.L.L — I E——
CONTACT NUMBER 39817767, MANAMA, KINGDOM OF BAHRAIN

PROJECT/LOCATION GENERAL/SITRA

SAMPLE DESCRIPTION : DOUBLE WASHED SAND

SOURCE/SUPPLIER NOT SPECIFIED

SAMPLED BY ¢ CLIENT

DATE RECEIVED : 13.06.2022

DATE TESTED : 16.06.2022

S. No. PARAMETER TEST METHOD UNIT RESULT
Total Sulphate content (Acid soluble)as S0;%| BS 812: Part 118:1988
1 . . 0.09
by weight of oven dried sample Clause 6
%
2 Total Chloride content (Acid soluble)as Cl% BS 812; Part 117:1988 0.07
by weight of oven dried sample Appendix C ’
Checked by: G/

[Ajay

DISCLAIMER

Measurements are traceable to National/International Standards.

The test reports / certificates issued by AAS are records of the actual test conducted on sample and the details submitted to us for testing and the results thereof.
" |The resuits are applicable only to those sample/s, which have been tested and do not apply to other sample/s even though declared to be identical.
Test report / certificate if reproduced, for any purpose commercial or otherwise, should be reproduced in full.
AAS shall not be liable for any changes in reported factual data due to any cause related to sample tested after the report / certificate, in respect of it, has been issued.
The results reported in the test report / certificates are valid only at the time of ond under the stated conditions of the testing.
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DATE . 16.06.2022
AL SULAITI TRADING AND MARINE SERVICE W.L.L

CONTACT NUMBER 39817767, MANAMA, KINGDOM OF BAHRAIN REF NO

TEST REPORT ON SIEVE ANALYSIS SAMPLENO | :220614/e211y |

REQ NO . SQ-220614/2211
METHOD: BS 812: Part 103.1:1985 REBGETNG:  : NSRS
Project/Location : AL SULAITI TRADING AND MARINE SERVICE AT SITRA
Material description : DOUBLE WASHED SAND
Sampled by : CLIENT Method of test used : WET SIEVING
Condition of the sample upon receipt : SATISFACTORY Date received : 13.06.2022
Source / Supplier : NOT SPECIFIED Test Date: 16.06.2022
SIEVE SIZE ‘mm) Sieve Size Cumm.
100 - . mm Passing, %
1 ]
. : i i | 75 100
%0 | : ; 63 100
| ! ! ]
80 | : ] ' 50 100
] ! ! ! 375 100
70 | : B ' 28 100
| E E 20 100
60 | . ! ! 14 100
R ] ! ! 10 100
2 : : :
£ 50 -4 T = I8 6.3 100
g : : :
& | ! ! 5 100
b l : : 3.35 100
1
20 : E E 2.36 100
! ' : 1.7 100
] | 1
20 ) : : : 1.18 100
| i | : 0.85 100
10 ! " ! 0.600 98
| i | 0.425 92
0 it 4 S R O B .1 1 T O 16 0.300 82
O'O‘JS.'TI/Cn‘ay 1.00 10.00 100.00 0.212 64
> Sand b - Gravel —b - 0.150 31
0.075 1
Gravel (%)= |. 0.0 Sand (%)= . 99.3 . | Silt/Clay (%)= 0.7
Mateial Laboratory Manager
DISCLAIMER R Checkeabv_az
The lest reporls / cerlificales issued by AAS are records of the actual lest conducted on sample and the details submitted to us for lesling and the resuls thereof. The resulls are /Ajay
— - {applicable only to those sample’s, which have been lested and do not apply to oifier sample/s even though declared Lo be identical. Test report Tcertificate if féproduced, for any purpose = ek st O
lal or otherwise, should be reproduced in full. AAS shall not be liable for any changes in reported factual data due lo any cause related to sample tested after the report /
cerlificate, in respect of il, has been issued. The results reported in the tesl report/ certificates are valid only al the ime of and under Lhe staled condilions of the tesling. Measurement
are lraceable to National/ International Standard.
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